
 

 

 

A Realistic Technology and Engineering Assessment 

of Algae Biofuel Production 
 

 

T.J. Lundquist12, I.C. Woertz1, N.W.T. Quinn2, and J.R. Benemann3 

 

1 Civil and Environmental Engineering Department 
California Polytechnic State University 

San Luis Obispo, California 
 

2 Earth Sciences Division 
Lawrence Berkeley National Laboratory 

Berkeley, California 
 

3 Benemann Associates 
Walnut Creek, California 

 
 
 
 
 

Energy Biosciences Institute 
University of California 
Berkeley, California 

 
 

October 2010 
 
 
 
 
 



  i

EXECUTIVE SUMMARY 
 

This report assesses the economics of microalgae biofuels production through an analysis of 
five production scenarios. These scenarios, or cases, are based on technologies that currently 
[...]
growth ponds.  In spring and fall with a 4‐day retention time, the recycle flow decreases to 21 
MLD of pond effluent recycle.  In winter, there is no recycle.  This internal recycle does not 
affect the effluent flow from the treatment facility.   

To calculate nitrogen uptake in the HRPs, the amount of nitrogen likely to be volatilized must 
also be considered, which depends on the pH of the medium, the outgassing coefficient, the 
ammonia levels, and other factors.  For example, the wastewater would be fed at or shortly 
after the carbonation stations, where the pH would reduce any volatilization. By the time the 
algae have used the CO2 and raised the pH, the ammonia would have already been consumed 
by the algae.  We assume here that there is a loss of 5% of the total nitrogen added to the 
ponds, both due to outgassing and factors such as consumption by bacteria removed during 
harvesting, refractory nitrogen, etc.  This loss applies to both the wastewater nitrogen and that 
recycled back from the digesters.  Therefore, a concentration of 33 mg N/L is available, which is 
enough for peak production in summer months.  

The algae biomass is assumed to contain 5% nitrogen (assuming that the algae are grown for 
high lipids).  Thus, for a 62 MLD inflow, this would produce a maximum of 38,000 kg/day of 
algae biomass, which is comparable to the maximum algae biomass output for a 100‐ha facility 
based on maximum summer time productivity of 38 g/m2‐day or 39,000 kg/100 ha‐day.  Thus 
the pond facility, at maximum summer time productivity would remove 95% of the nitrogen 
influent.  However, this does not include the harvesting efficiencies and digester recycling 
streams that are considered here in this model, which reduces the maximum summertime N 
removal rate to 65%.  On an annual average, for 22 g/m2‐day, the removal rate would be closer 
to 44%, although it may be possible to increase both the nitrogen losses and the nitrogen 
content of the algae during the rest of the year (in particular for the case where a high oil 
content is not required).  Under these conditions, the total annual N removal might increase to 
75 – 80%.  Still, to benefit from nutrient removal credits, such a facility would require an annual 
or seasonal discharge standard, rather than a monthly one.  This type of discharge permitting 



  85

seems quite feasible in many locations, where summer nitrogen discharges are a greater 
concern than winter discharges. 

To provide CO2 to the ponds, two sumps with a depth of 1 m are located transecting the pond.  
In the bottom of the sumps, ceramic or membrane spargers provide fine bubbles for efficient 
transfer.  

To handle continuous distribution of water flow into the ponds water is pumped from the 
primary clarifiers into the HRPs, and the flow out of the ponds is by gravity.  The ponds are to 
be graded to all have equal floor elevations, and therefore the total vertical drop required for 
the effluent of the ponds to drain by gravity is 1.5 m, which is not a significant issue in the 
overall design.  The pump sizing requirement for water transfer from the primary clarifier was 
calculated to be 59 kW with a pump efficiency of 88% and a motor efficiency of 83%. 

5.6.1.3 WATER MAKEUP AND WASTEWATER CHARACTERISTICS 

The influent into the HRPs following primary treatment includes concentrations of 35 mg/L 
nitrogen and 120 mg/L BOD5 with a pH of 8.5 (Table 5.4).  The removal efficiencies for the 
primary treatment reported in Table 5.4 are typical values that are taken from known 
wastewater treatment operations.  The removal efficiencies for the HRP were calculated based 
on the algae biomass productivity and known oxygen production rates.  Therefore, with an 
average BOD load to one pond of 12,500 kg/d and an average daily biomass production of 
8,220 kg/d‐pond, the algae produces well over 100% of the required O2 for oxidation.  

Table 5.4: Wastewater characteristics and removal efficiencies  

Influent Effluent
(mg/L) (mg/L)

Primary treatment
Total Nitrogen 35 0% 35
BOD5 200 40% 120
pH 8.5

High Rate Ponds
Total Nitrogen 35 3% 34

BOD5
A 120 88% 14

pH 8.5

Wastewater characteristics

% removal

 

A.  100% BOD5 removal for 8 months per year.  

 



  86

5.6.1.4 CO2 DISTRIBUTION 

To balance the algae growth on N with the C available in the primary effluent fed to the ponds, 
additional CO2 must be supplied.  Carbon is supplied through BOD5 in the primary treated 
wastewater.  Even with some additional inorganic carbon available in the wastewater, between 
80 to 85% of the carbon required for algae growth in peak summer and well over half on 
average over the year will have to be supplied as CO2 though the sumps.  The source of this CO2 
is thus a major issue.  It can come from two sources:  the recycle of flue gas from the biogas 
generated from both the algae biomass and primary sludge or an exogenous source.  The flue 
gas requirements to maintain maximum algae productivity for Case 1 are described below. 

A maximum flue gas requirement for an individual pond, calculated previously, is 24 m3/hr‐
pond to maintain peak hourly biomass productivity, absent any wastewater carbon.  The annual 
average flue gas requirement, however, is lower at 13.7 m3/min‐pond (during daytime).  This is 
assuming an uptake efficiency of only 75% and a CO2 concentration of 12.5% (by vol.). With 
distribution to a total of 25 ponds, the blower must be designed to handle a maximum of 611 
m3/min and overcome any head loss.   

Friction loss in the pipes was found using the Haaland equation, with total head loss found 
using the Darcy‐Weisbach equation.  The gas is distributed into the pond by ceramic disc 
spargers, which have a head loss of 1 psi across the membrane.  The depth of the spargers is 1 
m in a concrete sump, which is equivalent to about 0.1 atm (1.4 psi, assuming no gas void 
volume).  The piping system requires pipe diameters up to 90 cm for flue gas to reduce total 
head loss. The total head loss for the system is  2.5 psi.  The assumed flue gas temperature is 
43°C.  The maximum power required to deliver the required flue gas and overcome the head 
loss was calculated using the equation of power requirement for adiabatic compression and is 
342 kW or 459 hp for the 100 ha facility.  Based on 10 hrs/day of sparging, the average energy 
required for the CO2 distribution is found to be 1,910 kWh/d, or less than 1 kW/ha. Annual 
average power requirements are even lower.   

5.6.1.5 PRIMARY DIGESTION  

The solids collected in the primary clarifiers are anaerobically digested, as commonly practiced 
in conventional wastewater treatment facilities.  The solids concentration from primary 
clarification can range from 4 – 12% (Metcalf and Eddy, 2003); 6% solids was used in this 
analysis.  Of these solids, typically about two third or 4% are volatile that will break down in the 
anaerobic digester (Metcalf and Eddy, 2003).  For these volatile organics their chemical oxygen 
demand COD is 1.42 g O2/g VS.  A yield of 0.39 L CH4/g COD destroyed is commonly used to 
determine the methane yield.  With the starting wastewater influent of 62 MLD to the primary 
clarifiers about 6,978 kg VS/day (166 m3) of sludge can be collected and sent to the anaerobic 



  87

digester.  The conversion of VS to methane can thus produce about produce a total of 3,860 
m3/d or 151,000 MJ/day (for an energy density of 39 MJ/m3).  With an assumed power 
generation efficiency of 30% (e.g. a heat rate of 3.6 MJ/kWhr), this amount to just under 13 
MWh/d that can be produced from the primary sludge (all numbers rounded).   

Two options for the anaerobic digesters designs were considered:  traditional municipal mixed 
tank concrete reactor and agricultural animal waste plug flow earthen reactor with plastic liner 
and cover.  The main design parameter is maintaining a long enough hydraulic retention time, 
which is affected by temperature during winter time.  A typical hydraulic retention time of 20 
days was chosen for the complete mix digester and a 30‐day retention time for the plug flow 
digester.  However, as discussed below, we consider co‐digestion of the primary sludge with 
algae biomass.   

5.6.1.6 ALGAE HARVESTING 

We assume algae harvesting to use a natural process of flocculation followed by gravity settling 
(“bioflocculation”), without any addition of chemical flocculants.  This process is analogous to 
the flocculation observed in the activated sludge waste treatment process.  Bioflocculation 
avoids the need for polymer or alum flocculation.  Bioflocculation of algae has been 
demonstrated in pilot scale in the US (Benemann et al., 1980) and New Zealand (Craggs and 
Park, 2009).  It has been the subject of extensive laboratory studies, but remains to be 
demonstrated at a full‐scale process.  Along with the productivity and algae oil content, 
bioflocculation is a central assumption of this analysis.  Contrary to earlier studies (Benemann 
et al., 1982; Weissman and Goebel, 1987), which assumed a batch settling process requiring 
relatively large settling basins, we assume in the present design a continuous below‐ground 
clarifier with a six‐hour retention time that can remove 95% of the algae biomass.  This biomass 
is collected in a sump in the bottom of the clarifier with an initial 1.5% solids concentration, 
approximately a 40‐ to 60‐fold concentration factor.  An alternative, or even additional, 
sedimentation technology option is lamellar plate or tube settling, as used in the Christchurch, 
New Zealand facility (Craggs and Park, 2009).  However, their costs would be higher than the 
clarifier option chosen herein.   

During summer and highest period of harvest, with 10 cm/day hydraulic loading and a cell 
concentration of 380 mg/L in the pond water, a total volume of 23,200 m3 of clarifiers would be 
required for a 100 ha facility, assuming 24‐hour/day harvesting.  In other seasons, harvesting 
would be reduced to as little as 58,500 m3/d, allowing reduced operations.  Seven clarifiers, 
each of 3,900 m3, working volume, for a 100‐ha facility would allow one to be out of service at 
any time for maintenance.   



  88

The settled solids, at a max of  2,370 m3/day,  are then sent to a gravity thickener, which again 
has an assumed capture efficiency of 95% with a nominally 3% solids concentration as output, 
giving a maximum summer‐time final volume of 1,120 m3/day for a 100 ha facility.  During 
other times of the year, this volume would be reduced to as little as one‐tenth this amount.  
With a HRT designed to be 4 hrs, the total volume (with one unit as back‐up) required for 
gravity thickening is 400 m3.  Two units are specified, one as backup.  Note that these are the 
maximum, peak productivity requirements.  For the average annual productivity of 22 g/m2, the 
flow would be reduced to about 670 m3/day (after allowance for losses during the harvesting).   

The supernatant of the first algae clarifier is either seasonally recycled depending on the 
desired HRT (Cases 1 and 2) or is fully recycled to the HRPs for further propagation of algae 
(Cases 3 to 5).  The supernatant from the gravity thickener is sent back to the influent of the 
ponds for all cases.  One aspect not considered is the effect of the residual algae biomass on the 
process:  the non‐settling algae may affect the algae species composition.  To avoid promoting 
non‐settling algae, the recycle flow may require sand filtration, at least occasionally.   

5.6.1.7 ALGAE BIOMASS PROCESSING INTO FUELS 

The algae biomass collected by the gravity thickener would be either used for oil extraction 
followed by anaerobic digestion of the residues, or sent directly to the anaerobic digesters 
(possibly adding a heating/pasteurization step to make the algae more susceptible to bacterial 
breakdown).   

5.6.1.7.1 ANAEROBIC DIGESTION 

For anaerobic digestion, some type of pretreatment, such as pasteurization (e.g., heating to 
70°C) or cell disruption (e.g., a pressure cell, sonication), may be beneficial to improve digestion 
by making the cellular contents more available to lytic bacteria  The details will depend on the 
specific type of algae biomass produced, and even the algae cultivation conditions.  Further 
heating and/or cell disruption‐plus‐digestion will require energy input, and this would affect the 
overall energy balance of the process.  In this analysis, such pre‐treatments to increase 
methane yield are omitted, but the design and costs for warming the digesters using waste heat 
from onsite electrical generation is included, as this is standard practice. 

For anaerobic digestion of the biomass, concentration by gravity thickening to 3% solids is 
adequate to allow reasonably‐sized digester vessels (~30‐d residence time) at approximate 
loading rates of 0.8 and 1.1 g VS/L‐d for Cases 1 and 2, respectively.  In the simplest cases 
considered here, the concentrated algae from the gravity thickeners is pumped directly to the 
anaerobic digesters.  Heating of the digester influent is possible through use of waste heat from 
the onsite generator.  Insulated pipes transfer heat from the generator to the influent of each 



  89

individual digester.  In winter periods, loadings are much lower, allowing a 60‐day or longer 
retention time.  The algae biomass is assumed to contain 5% N in all cases.  As a simplification, 
the biomass residual after oil extraction is assumed to have the same composition and biogas 
yield in anaerobic digestion as the biomass that does not undergo oil extraction.  However, by 
necessity, the extraction residual would have a higher N content.  Further, we assume that the 
algae biomass in all cases contains 47.5% C, and that the algae oil contains 72% C (as in C16 & 
C18 triglycerides).  Thus, after oil extraction, the residual biomass contains 39% C.   

Agricultural‐style earthen plug‐flow digesters are used. The walls of the digesters are plastic 
lined, and the floors are concrete to facilitate solids removal.  Cases 1 and 2 receive different 
inputs into the anaerobic digester and are sized accordingly.  For Case 1, a maximum, 26 m3/d 
of spent algae biomass after oil extraction are sent to the anaerobic digesters as well as 1,240 
m3/d of gravity thickener supernatant and 166 m3/d of primary sludge.  With a maximum total 
flow of 1,430 m3/d for the flows described above and a 30‐day retention time, a total volume of 
42,900 m3 of digesters is required, which is divided into ten digesters of 4,290 m3 each.  These 
are 4.3 meters deep, 17 meters wide on average and about 122 m long, requiring less than one 
quarter of a hectare of footprint, which is closer to a covered anaerobic lagoon than a 
conventional plug flow digester.  For Case 2, the maximum inflows to the anaerobic digester 
include 1,120 m3/d for the gravity thickener supernatant and 166 m3/d for the primary sludge.  
This flow requires 10 individual digesters of 3,870 m3 each, which is only slightly smaller than 
those required for Case 1.  The resulting loading rates for Cases 1 and 2 are 0.8 and 1.1 g/L‐d, 
respectively.   

The assumed yield of methane from anaerobic digestion is 0.3 L CH4/ g VS, and for simplicity, 
the same yield is assumed for primary sludge.  The methane production prediction is based on 
this yield, the annual average harvested biomass of 20 g/m2‐day or 20 mt/day for 100 ha, and 
the flows of primary sludge and gravity thickener supernatant described.  The total dry weight 
mass of these flows totals to a loading of 27 mt/day for Case 2 (no oil extraction).  This biomass 
yields 8,190 m3/day of methane, equivalent to 319,410 MJ/d (at an assumed HHV of 39.0 
MJ/m3).  This gas production almost doubles during the peak of summer.  With a gas turbine 
with 30% efficiency, this would generate about 27 MWh/day of power  on an annual average, 
and up to 40 MWh/day during summer.  The 30% efficiency for the gas turbine can be expected 
and is in the higher efficiency ranges for gas turbines between one and five MWe (Poullikkas, 